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0.7 ldentification
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Address: Lugar do Espido - Via Norte

4470-177 Maia

Request: Tests according to standard EN 13823:2010 A1 November 2014

Request Reference: PE30190306
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Material Reference: Surforma HPL Metalico (0.8 mm)

Reception Date: 2019-03-15

Test Date: 2019-04-01

Report Date: 2019-04-10
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1 - Introduction

This report refers to exploratory fire reaction tests and the potential classification of

a material with the reference "Surforma HPL Metélico (0.8 mm)".

2 - Methodology

Test Test procedure

Reaction to fire tests for building products.
Building products exposed to the thermal
attack by a single burning item.

EN 13823:2010
A1 November 2014

3 - Specimens

3.1 - Dimension and conditioning

The specimens were prepared by the client, having the following dimensions:

Reference Length (mm) Width (mm) Thickness (mm) Mass (g)
LFF.2019.051.01 1502 1002 0.8 1550
LFF.2019.051.02 1500 501 0.8 870

Prior to testing, the specimens were conditioned for a period of 375 hours at 23 + 2

°C and 50 + 5 % relative humidity, having met the constant mass criterion.

3.2 - Mounting of specimen

Specimens were tested free standing according (according to 5.2.2.a of the norm
EN 13823).

The presented results refer exclusively o tesied specimens.
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4 - Results
Specimens LFF.2019.051.01
and
LFF.2019.051.02
FIGRA o0.2ms (W/s) 4535
FIGRA 04w (W/s) 4535
THR 400 (MJ) 9.2
LFS (m) No
FIRE BEHAVIOUR D
SMOGRA (m?/s?) (*) 9.0
TSP eo0s (M?) (*) 275
SMOKE PRODUCTION s
FLAMING DROPLETS/PARTICLES No
FLAMING DROPLETS do

FIGRA: Fire growth rate  THR: Total heat release LFS: Lateral flame spread  (*): With smoke correction
SMOGRA: Smoke growth rate  TSP: Total smoke production  TNR: Threshold not reached

The test results relate to the behaviour of the test specimens of a product under the
particular conditions of the test; they are not intended to be the sole criterion for assessing

the potential fire hazard of the product in use.

5 — Limitations

This document does not represent any type of approval or certification of the

product.

This document is valid for 5 (five) years.

Port

J.‘ Irth

José Mesquita Guimaraes
Laboratory Technical Director

The presented resulis refer exclusively o lesied specimens.
This document may not be reproduced, except in its integrity without permission in wrltlng from INEGI.
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ANNEX 1

Photographs

The prasented results refer exclusively to testes specimens
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Figure 1 - View of mounting.

The presented results refer exclusively to tested specimens.
This documment may not be reproduced, except ir its infegrity, without perm'ss on ir writirg from INEGL
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ANNEX 2

SBI Test Report

The presenled resuits refer exclusively to testea specimens.
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fepont produced witl: e Fes Testing Technoogy SBICak software g f
SBI Test Report
Laborstony name INEGE - LY
Opereiny Bruno Moguenrs
Fibesrame COSHICALODAT AL 9040002 R'W1
Rapurt ertificstion LY 2019 051

Product identificaton SURFORMA HPL METALIOD 0.8 MM

Test Pre-test conditions Specimen conditioning
Stenderd vsed  ER 13821 2010 Beseline duct temiperature 296 90 K Mettiin) Constart mass
Date of tost UWI?GI'} Amhend temgeraty re RIS Teme nterval I7% oy
Date of repart  D1J042019 Ambrent pressure 0GX7 WPy | Mass d Mg
F §7.3 Wijmn Helatve humedity $1% Mass 2 Mg
. " — e | Tonperatare P
Apparstug specifications Bassline conditions R 5
ki 0823 Baseiine ambient cxygen  20.847%
kg 108 Baseline owyger 20.952%
Dt digrrsoter f3sm Basaine carton doxide 0.0572%
Q2 catbration deloy tme 118 Basedre smoke %%
CO2 cslteation m!nme 13 s
Thickness 04 mm Mourting meenc 82 N
Hamis 1344 b e m:a]mé 38702002
Surface mass/anes 1.0% hiytrmd Formd b sabty ste ! Mo
Speciien munber i Fdng method WA
Dat2 of grrwvai 15032019 Submtrate none
Manulacturer SONAE INDUSTRIA DE REVESTIMENTOS SA
ﬁ SONAE INDUSTRIA DE REVESTIMENTOS SA
Test validity
Totl trifts Burner detaily
Initind Fmal hange Burnes HRR 27 A kW
Oxygan 20950%  20931% o02im Burner HBR std Oww 0738 kW
las ks 0.007% 0.112% 0.01%% Bumer CO2/07 ratic o9
Sk o Q3% 99.790% 0.00¢ Bumar SPR 600 mijs
Burner SPE std dev 0O0% mipy
Em[m ‘wf Baarey remponae Deve 9s
Synchronisation getalis Other et
Duct kemp. dropped by 2.5 & from baselne of 321.35 K ot 303 & Meamum duct flow 0 452 m'fy
Oxygar rose by 0. 05% from basedine of 20 646% at 300 § Maaimum duct fow 0.557 m'/s
€02 droposa by 0.01% from baseling of .341% af 300 5 No T/C falure

Classification resuits

FIGRA[DZ) 4535 W/s ot 381 5 D
FIGRAIDA) 4535 Wi/s at 381 » o
THRISO0) 9.2 MI a

SMOGRA 9.0 mis' st 4374
TSR600) 275 mi

Recorded gvists Surface flashes? Mo, Fallng specmen parts? Ne, Smohe ot etering hood? Mo
Mutual flemng of backing Disard falled? Mo Dastortion/ colapse of specirmen ' ho

Aftar-tusl Covmmmasls Acn 945 5, Quads e hagmentos ndo femados

MﬂﬂlMnm&n?mm.rwumm.usrdmmuwwmwhn |t il In R
o mempenng e patental ing Mg oF e gredivet n - e

The presented results refer exclus vely to tested specimens.
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Report provuced with the Fre Testing Techiology SBICa scftmars page 7 /—
SBI Test Report
Laturatory name INEGI - L5y
Opierirtod Brufic Nugusina
Filensomar CASBICALCADATM 1904000 W]
Raport identilication LEE 209 053

Produd denieication SURFORMA HPL MUTALICO 0.0 MM

HRR snd HRR{30) graph
R HAN)

HRR {icw
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E*Y

Time (seconds)

THR and PIGRA graph

THR (5}
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L] Mo »e Eed L] L Load ™ L] ”ou

Ficsm fpac ande}

The e Newaty selefe [ She dengemar of U teet o o <y
a - N lp:r_ers lmmmamxwmmumumﬂunm-hmmxw

The preserted results refer exclusively to tested spec’mers
This documer! may rot be reproduced, except in its integrity, without permission in writing from INEGL

1.543.06



Laboratério de Fumo e Fogo
Test Report Nr LFF.2019.051.02

12/14

Repuet prodhond with the fuce Vesting Technulogy SBICa software poge §

SBI Test Report

Laborstory name INEG - LFF

Fliename C:ASBICALE\DATAL19040002 AW1
Raport kentifcation \FF.2019.051

Product Mentification  SURFORMA P METALICD 0§ Mg

SPR and SPR{60) graph
S SPR(60)
o
0.52 §
o
AT |
9.4
244
E 012 {
£ o IRy
o .
ot . % ¥
e FY YV Adaa o)
o b e Aiecs AR bl
uoi
4,00
¢
Time fesssnds]

TSP and SMOGRA graph
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